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PROBLEMATICHE DA AFFRONTARE
Le raccomandazioni seguono il percorso del paziente dalla valutazionepre-ricovero, all’accettazione in reparto, alla gestione perioperatoria,alla dimissione.
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In caso di intervento chirurgico programmato si dovrebbe prima dell’intervento valutare:
• il compenso glicemico (controllo della glicemia a digiuno, dosaggio della HbA1c, valutazionedei profili glicemici domiciliari, valutazione delle ipoglicemie non avvertite)
• la necessità di modificare la terapia ipoglicemizzante
• valutazione delle complicanze croniche: vascolari (storia di angina, infarto, ipertensione,claudicatio, ECG ed eventuale ecodopler TSA, polsi periferici); neurologiche(ipotensione ortostatica, sensibilità periferica, QTc all’ECG); renali (creatinina, elettroliti,albuminuria, urinocoltura); oculari (fundus oculi).



Valutazione della terapia ipoglicemizzante:durante il ricovero è probabile che ilpaziente debba essere trattato con insulinasoprattutto in caso di intervento chirurgicomaggiore; in questi casi si consiglia diadottare uno schema basal-bolus.Per i pazienti ben controllati con il solotrattamento ipoglicemizzante orale questopuò essere mantenuto tenendo conto dellecaratteristiche dei vari farmaciipoglicemizzanti e delle lorocontroindicazioni (Tabella 2), in particolareconviene sospendere le sulfaniluree a lungadurata d’azione (es: glibenclamide) e lametformina. Per i pazienti diabetici in solaterapia dietetica monitorare la glicemia edintervenire farmacologicamente (coninsulina) se compare iperglicemia.



Guidelines from NICE, the British National Formulary, and the drug manufacturer’s datasheet all advise thewithdrawal of metformin before surgery, even 48 h before operation in one instance. For patientsundergoing surgery with a period of short starvation, the NHS guidelines advise the continuation ofmetformin throughout the day of surgery with the omission of the lunchtime dose if the drug is taken threetimes a day and provided certain criteria are fulfilled (no contrast medium is used, and the eGFR is .50 mlmin21 1.73m).4 The NHS guidelines are at variance with established practice but are supported by recentguidance from the Royal College of Radiologists. The Royal College of Radiologists recommend that there isno need to discontinue metformin after contrast in patients with serum creatinine within the normalreference range, eGFR .60 ml min, or both, and in patients with impaired renal function, they suggest thatany decision to stop it for 48 h should be made in consultation with the referring clinic.The inconsistency highlights the confusion about the current use of metformin perioperatively. The NHSguidelines admit that there is limited evidence to support the perioperative recommendations onmetformin. However, in a retrospective survey of 1284 diabetic cardiac surgical patients, it was found thatthose who continued with metformin, often inadvertently, had improved outcomes compared with thosepatients who omitted metformin as instructed. Whether such benefits may occur in general surgicalpatients has yet to be established. At present, a rational conclusion is to continue metformin throughoutthe perioperative period in all patients with normal renal function. This will enhance the activity of residualinsulin secretion in type 2 diabetic patients.





Ideal blood glucose range and measurement error
There is almost unanimity between the NHS guidelines and the American Association of ClinicalEndocrinologists with the American Diabetes Association Consensus Statement that the ideal glucose rangein hospital for non-critically ill diabetic patients should be 6–10 mmol litre (108-180 mg%) (in the USA, thelower limit is 100 mg dl or 5.6 mmol litre). There is considerable evidence that good glycaemic controldecreases perioperative infection, morbidity, and mortality. The NHS guidelines state that a range of 4–12mmol litre (72-216 mg%) is also acceptable. We argue that this extended range should not be used. Theupper limit of 12 mmol litre (216 mg%) is similar to the concentration that in vitro results in a variety ofchanges in endothelial function, expression of adhesion molecules, impaired neutrophil function,enhanced cytokine synthesis, and decreased complement activity which combine to exacerbateinflammation and increase the risk of infection. The lower limit of 4 mmol litre (72 mg%) is close toglucose values that, in some diabetic patients, will induce hypoglycaemic symptoms. Furthermore, safeuse of the extended range will be critically dependent on accurate measurements of blood glucose values.It is salutary to note that the FDA in the USA allows a 20% error for glucose meters at concentrationsabove 100 mg dl (5.6 mmol litre) and a 15% error for values ,100 mg dl. Thus, a measured concentration of4 mmol litre will have an actual value between 3.4and4.6mmol litre,while a measured concentration of 12mmol litre will have an actual value between 9.6 and 14.4 mmol litre











Si consiglia inoltre di:
1. valutare il rischio di iperglicemia se il paziente dovrà essere sottoposto a procedure stressanti o a farmaci iperglicemizzanti(esempio: terapia steroidea);
2. programmare l’intervento al mattino presto per non interferire troppo sul controllo glicemico;
3. mantenere il regime alimentare abituale;
4. organizzare il monitoraggio della glicemia in rapporto alle necessità del paziente;
5. istruire il personale alla gestione di eventuali crisi ipoglicemiche o iperglicemiche;
6. richiedere per tempo la consulenza diabetologica.





Fase preoperatoria: giorno e notte prima dell’intervento :
1) il paziente può mantenere l’usuale dieta a meno che non siano previste preparazioni specifiche per interventi/procedurea livello intestinale;
2) la glicemia va controllata prima e due ore dopo i pasti;
3) i pazienti in terapia insulinica devono intensificare il controllo e correggere eventuali iperglicemie;
4) i pazienti diabetici in terapia con sola dieta possono generalmente rimanere a digiuno per 12-18 ore; se il digiuno siprotrae o in pazienti più scompensati dal punto di vista metabolico (HbA1c >8%) usare una infusione di soluzione glucosatatamponata con insulina secondo necessità
5) usare soluzioni glucosate più concentrate e velocità di infusione ridotte (accesso venoso centrale) se vi è un rischio disovraccarico di liquidi;
6) in caso di iperglicemia (>250 mg/dl) controllare anche la chetonuria o la chetonemia; qualsiasi procedura ambulatorialedeve essere posposta in presenza di disidratazione severa da scompenso glicemico, chetoacidosi e scompensoiperosmolare;
7) se in terapia con insulina ad azione intermedia-lenta senza rapida a pasti, somministrarne il 50% della dose la seraprecedente l’intervento/procedura;
8) se in terapia con schema basal-bolus somministrare il 50-70% di NPH o il 70-100% di analogo lento (glargine, detemir,degludec); l’entità della riduzione dipende dalla propensione del paziente a sviluppare ipoglicemia notturna o adigiuno;
9) se in terapia con microinfusore mantenere la dose basale o ridurla se propensione all’ipo notturna o a digiuno;
10) in caso di terapia con insuline premiscelate due volte al giorno la sera somministrare il 50% della dose programmata.



Fase preoperatoria: giorno dell’intervento
1) sospendere la terapia insulinica rapida (o i boli per chi è in trattamento con microinfusore) prevista percolazione;
2) se previste iniezioni di insulina ad azione lenta o intermedia al mattino somministrare 75-100% della dosedi analogo lento o 50-70% della dose di insulina intermedia o 50-75% della dose di componente ad azioneintermedia di una insulina premiscelata;
3) sospendere la terapia orale, compresi gli analoghi del GLP1;
4) monitorare la glicemia ogni 2 ore;
5) somministrare boli di insulina rapida s.c. per correggere eventuali iperglicemie durante la procedura.È consigliato mantenere le glicemie <180 mg/dl evitando i rischi dell’ipoglicemia connessi ad un controllo piùstretto.
Alcuni farmaci comunemente impiegati in anestesia come la ketamina, il fentamil, midazolam, l’alotano,
l’enfluorano e l’isoflorano possono aumentare la glicemia.



Fase intraoperatoria (anestesista)
Per interventi cardiovascolari o di lunga durata:
1) mantenere il controllo glicemico durante l’intervento e somministrare in 1° viaglucosate a concentrazioni e volumi in rapporto alle esigenze del paziente senzasuperare i 5 g/kg/24 ore;
2) regolare la velocità di infusione dell’insulina (2° via) secondo lo schema delprotocollo utilizzato;
3) per procedure ambulatoriali di breve durata è possibile ricorrere alla terapiainsulinica per via sc.:boli correttivi s.c. possono essere somministrati in caso di glicemiasuperiore a 180-200 mg/dl.



Fase postoperatoria:
1) misurare la glicemia ogni 4 ore e somministrare 2-4 U di analogo rapido s.c. se la glicemia dovessesuperare i 150 mg/ dl o 4-6 U se maggiore di 200 mg/dl; in caso di persistenza di valori costantementeelevati (se supera per due volte i 180 mg/dl) passare all’infusione “intensiva”;
2) nel paziente in trattamento preoperatorio con sola dieta, se l’intervento non è stato particolarmenteimpegnativo (minima sofferenza tissutale) - intervento chirurgico “minore”e se non vi sono segni di infezioneacuta è possibile che non si debba fare ricorso all’insulina;
3) modificare le dosi di insulina in rapporto ai valori glicemici misurati > vedi oltre
4) in caso di intervento maggiore mantenere l’infusione di soluzione glucosata con insulina, il fabbisognominimo giornaliero di carboidrati è di 100 g (400 Kcal); nell’immediato post-operatorio la somministrazionedi glucosio fornisce l’energia per i tessuti a metabolismo glucosio-obbligati e riduce il catabolismo proteico ascopo gluconeogenetico;
5) lo schema di infusione per via e.v. deve essere scelto in base alle caratteristiche del reparto (intensivo,semi-intensivo, corsia) ed all’addestramento del personale infermieristico;
6) alla ripresa dell’alimentazione entro le 24 ore, somministrare la terapia ipoglicemizzante praticata primadell’intervento eventualmente con una riduzione delle dosi in considerazione di un eventuale minor introitocalorico nei primi giorni (per ripresa dell’alimentazione si intende l’assunzione per os di almeno il 50% delfabbisogno calorico) >vedi oltre
7) in caso di ripresa dell’alimentazione oltre le 24 ore o in caso di interventi particolarmente importantioppure se le condizioni del paziente lo richiedono passare subito nel post-operatorio ad uno schema diinfusione “intensiva endovenosa”.



Ripristino della terapia sottocutanea nella fase post-critica
La terapia insulinica per via e.v. termina quando:
1) il paziente riprende l’alimentazione per os (almeno il 50% del fabbisogno),
2) il paziente viene trasferito dall’unità intensiva o subintensiva alla corsia normale dove lagestione dell’infusione continua di insulina può essere difficile.
Per effettuare il passaggio da terapia insulinica per via e.v. alla via s.c. è necessario calcolare lequantità di insulina che il paziente ha ricevuto nelle ultime 24 ore al fine di ottenere ilfabbisogno insulinico giornaliero. Tale fabbisogno (prudentemente ridotto del 20%) deve esseresomministrato per il 50% come insulina basale e per il 50% come insulina prandiale (suddivisaequamente tra i tre pasti). La prima somministrazione dell’analogo basale deve esseresomministrato 2-4 ore prima di sospendere la terapia insulinica endovena. Per i pazientidiabetici in buon controllo prima dell’intervento senza terapia insulinica, può essere presa inconsiderazione la ripresa della terapia precedente, se le condizioni cliniche lo permettono. Se ilcontrollo precedente all’intervento non è giudicato adeguato si consiglia di mantenere la terapiainsulinica s.c. Indispensabile una revisione della terapia ipoglicemizzante allo stabilizzarsi dellecondizioni generali del paziente.





PAZIENTE DIABETICO ADULTO DA SOTTOPORE AD ESAMI DIAGNOSTICI
La preparazione necessaria alla corretta esecuzione di procedure diagnostiche modifica la normale routinequotidiana soprattutto per quanto riguarda l’alimentazione e questo può interferire con la gestione deldiabete.Dieta preparatoriaIn caso di esami che richiedono una lunga preparazione con una dieta priva di scorie sarà probabilmentenecessario ridurre la somministrazione di insulina (ridurre sia l’insulina pronta somministrata ai pasti sial’insulina ritardo somministrata la sera precedente) e mantenere un frequente controllo della glicemia(prima dei pasti e 2 ore dopo i pasti). In caso di ipoglicemia somministrare zucchero per bocca (15 g),rivalutare la glicemia dopo 15 minuti, e se necessario ripetere la somministrazione di zucchero. Controllarela glicemia sino alla risoluzione dell’episodio ipoglicemicoAssunzione di purganti e altri farmaciLa somministrazione di lassativi drastici (solfato di magnesio) deve essere attuata con prudenza per lapossibile concomitanza di complicanze neuropatiche (alterazioni dell’alvo, ipotensione ortostatica,tachicardia ecc.) e dove possibile, in collaborazione con il servizio di diagnostica, sostituita con rettoclisi ofarmaci per bocca privi di glucidi. Nei pazienti in trattamento con analoghi del GLP1 potrebbe peggiorare lanausea.IdratazioneL’idratazione non è controindicata nel diabete tuttavia occorre prestare attenzione alla possibilità disovraccarico idrico in pazienti che potrebbero essere portatori di una cardiopatia silente (e in terapia contiazoledinedionici) o di insufficienza renale lieve trattati con meformina (eventualmente ridurre i liquidisecondo le condizioni emodinamiche). La metformina può essere mantenuta quando la velocità stimata difiltrazione glomerulare scende sotto i 60 ml/min/1.73m2, mentre se raggiunge i 45 ml/min/1.73 m2 la dosedeve essere dimezzata e sospesa se inferiore a 30) Rimangono valide le indicazioni di bere acqua (sino a 3litri die nelle 4-5 ore successive alla somministrazione di lassativi) purché siano valutate le condizionicardiache.-





CASI PARTICOLARIPET

Per una corretta sensibilità dell’esame è necessario che la glicemia a digiuno primadell’esame sia inferiore a 200 mg/dl (11.1 mmol/l), con valori superiori l’esame nonpuò essere condotto.L’American Society of Nuclear Medicine suggerisce l’uso di insulina a domicilio se ivalori glicemici superano i 200 mg/dl, tuttavia la somministrazione del 18F-FDG deveessere ritardata nella giornata rispetto ai pazienti non diabetici perché l’insulinastessa, somministrata a digiuno, determina un aumento della captazione a livellocardiaco, muscolare, adiposo ed epatico ma non ha effetti sulla captazione delle masseneoplastiche In conclusione si consiglia di programmare l’esame al termine dellamattina, dopo aver assunto 3-5 ore prima la colazione e la normale terapiaipoglicemizzante (non assumere metformina), in tutti i pazienti si dovrà comunquevalutare la glicemia prima dell’inizio del test.
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Preoperative Evaluation
• Metabolic control and any diabetes-associated complications
• Cardiovascular disease: resting ECG,  stress test
• Cardiac autonomic neuropathy: may predispose patients to perioperative hypotension; the presence of resting tachycardia, orthostatic hypotension, peripheral neuropathy, and loss of normal respiratory heart rate variability should be sought.
• Renal dysfunction: serum creatinine, 24hr Ccr, 

proteinuria or abnormal creatinine clearance have a 
greater risk of developing acute renal failure.
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Why is pre-op glycemic control 
important?

• Poor glycemic control
– Increases dehydration and electrolyte 

abnormalities
– Impairs collagen formation and decreases 

surgical wound strength
– Increases risk of complications

• Medications for diabetes management 
associated with risks
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Assessment is needed on how well these steps might work in othertypes of institutions (e.g., community hospitals). Ongoing datacollection and analysis continue as we strive to developconsensus guidelines for insulin pump patients in the surgical arena.



CONCLUSIONS—Basal-bolus treatment withglargine once daily plus glulisine before mealsimproved glycemic control and reduced hospitalcomplications compared with SSI in generalsurgery patients. Our study indicates that a basal-bolus insulin regimen is preferred over SSI inthe hospital management of general surgerypatients with type 2 diabetes. Diabetes Care 34:256–261, 2011
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PRE -OP
 Night before surgery- two thirds of total night dose
 Morning of sugery - NPH/2 of usual dose and full dose of regular Insulin
 Start 5%D with 0.45% of NS i.v at 1.5 ml/kg/hr (100ml/hr)
 If infusion is going on – BG/150 U iv and D5W @ 1 ml/kg/hr



PRE -OP
 If patient is on Insulin pump

 Over night rate- 70% of basal rate
 Morning-

 continue same rate as usual
Stop continuous Insulin infusion 
s/c Glargine and discontinue pump in 60 to 90 min



PRE -OP
If patient is on Glargine and aspart
 Night

2/3rd of Glargine
Entire aspart/lispro

 Morning
Stop all



PRE-OP
If patient is on OHA
 Stop Sulfonylureas

It blocks myocardial K-ATP channel and inhibit ischemic preconditioning , a cardioprotective mechanism.
So it should be stopped 24 to 48 hrs prior to surgery.



PRE-OP
 If for minor surgery and well controlled DM -2 –no need of Insulin
 If poorly controlled type 2 DM, all type I minor surg and major surg- needs Insulin
 Major surg with 

 BG >270mg/dl –delay surgery with rapid control
 If 400 mg/dl – surgery postponed and metabolic state reestablished.



PATIENTS UNDERGOING MINOR SURGERY:
 Type 1 diabetes
 First on morning list.
 Insulin adjustments
 If blood glucose is 12 mmol/litre (200mg/dl) or more start Insulin/dextrose/potassium regimen.
 Take blood glucose measurements 1 hour preoperatively, hourly intraoperatively, and 2 hourly postoperatively until the patient is eating and drinking.
 The normal Insulin regimen can be given once the patient is eating and drinking. 



MINOR SURGERY
 Type 2 diabetes
 Omit oral hypoglycaemic on morning of surgery except metformin, omitted  much before.
 Measure blood glucose as above.
 Restart oral hypoglycaemics with first meal.



PATIENTS UNDERGOING MAJOR
SURGERY:

 Major surgery is that not falling into the above category and emergency surgery. Type 1 and type 2 diabetes are treated the same. 
 Insulin managment

 Start Insulin/dextrose/potassium regimen according to blood glucose. 
 Measure blood glucose 2 hourly during infusion and hourly during surgery. 



 Classic "Non-Tight Control" RegimenAim:
 To prevent hypoglycemia, ketoacidosis, and hyperosmolarstates.protocol:
 1. On the day before surgery, the patient should be kept NPO after midnight.
 2. At 6 AM on the day of surgery, infuse a solution of IV fluids containing 5% dextrose at a rate of 125 mL/hr/70 kg body weight.
 3. After starting the IV infusion, give half the usual morning Insulin dose (and the usual type of Insulin) subcutaneously.
 4. Continue 5% dextrose solutions through the operative period and give at least 125 mL/hr/70kg body weight.
 5. In the recovery room, monitor blood glucose concentrations and treat on a sliding scale



Tight Control" Regimen 1 :-Aim:
 To keep plasma glucose levels at 79 to 120 mg/dL.protocol:
 1. On the evening before surgery, determine the preprandialblood glucose level.
 2. begin an IVinfusion of 5% dextrose  at a rate of 50 mL/hr/70 kg body weight.
 3. "Piggyback" an infusion of regular  Insulin (50 U in 250 mL of 0.9% sodium chloride) to the dextrose infusion with an infusion pump). Before attaching this piggyback line to the dextrose infusion, flush the line with 60 mL of infusion mixture and discard the flushing solution. This approach saturates Insulin binding sites on the tubing. 
 4.  infusion rate: Insulin (U/hr) = plasma glucose(mg/dL)/150. (Note: The denominator should be 100 if the patient is taking 

corticosteroids.





6. On the day of surgery, intraoperative fluids and electrolytes are managed by continued administration of non-dextrose-containing solutions, as described in steps 3 and 4.
7. Determine the plasma glucose level at the start of surgery and every 1 to 2 hours for the rest of the 24-hour period. Adjust the Insulin dosage appropriately.

5. 4th hourly measure  blood glucose  and adjust Insulin appropriately  to obtain blood glucose levels of 100 to 200 mg/dL.



TIGHT CONTROL" REGIMEN 2 :-
Aim:-

same as for TCR-1
Protocol:-
 obtain feedback mechanical pancreas & set controls for the desired plasma glucose regimen
 institute 2 IV lines



POST-OP
 Measure blood glucose hourly for 4 hours postoperatively or until stable, whichever is longer, and then 2 hourly. 
 For type I patients stop the infusion once they are eating and drinking.
 Calculate the total dose of Insulin in the last 24 hours and divide it into three daily doses and administer this as subcutaneous soluble Insulin.
 Adjust the dose until the patient is stable, aiming to return to their normal regimen.
 For type 2 patients, stop the infusion and restart oral hypoglycaemics once they are eating and drinking.



EMERGENCY SURGERY
 Patient will be in DKA/HHS

 Large volume of NS and Insulin is given
 Insulin

 Bolus – 0.1u/kg
 Infusion-0.1u/kg/hr

 Check – BG hrly and electrolytes 2nd hrly
 If BG <250 – add dextrose 
 Continue infusion till acidosis decreases



IMPORTANT POINTS TO BE NOTED WHILE
GIVING INSULIN
1. Absorption of Insulin is highly variable (type, species, site and blood flow )
2. 1 U of Insulin = 25-30 mg%
3. Daycare patients should have preceedingevening Insulin reduced by 10-20% to prevent hypoglycemia early morning



4. Insulin sliding scales have no benefit in poorly controlled surgical patients 
5. Intravenous Insulin is the most precise means of managing hyperglycemia perioperatively and several regimes are recommended
6. Interruption of Insulin infusion suddenly leads to sudden metabolic decompensation
7. Insulin is adsorbed to glassware as well as plastic ware. (around 30%)



• Measures to decrease loss
a) Running about 50 ml of infusate rapidly through the tubing to saturate the sites
b) Add small amount of protein to the infusate
8. Higher Insulin dose required in case of administration of RL during surgery



MISC…….
• BZD’s – if given by continous infusion, decreases blood glucose ( by decreasing the ACTH, decreases cortisol )
• High dose opiate – abolish hyperglycemia by blocking sympathetic response
• Halothane, Enflurane and Isoflurane in vitro, inhibit the Insulin response to glucose in a reversible and dose dependent manner. 

 General medical/surgical
Fasting : 90-126 mg%
Random: < 200 mg%

 Cardiac surgery 
< 150 mg%

 Critically  ill
< 150 mg%

 Acute neurologic disorders 
80 – 140 mg%
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 GLP-1 agonists, such as exenatide, can slow gastric motility and potentially delay gastrointestinal recovery after major surgery; they should be held the day of surgery. 
 DPP-4 inhibitors (incretin enhancers), such as sitagliptin, do not have significant side effects and, if need be, can be continued. Because incretin therapies act via a glucose-dependent mechanism, they are unlikely to cause hypoglycemia, even in a patient whose oral intake is held or delayed. On the other hand, since their effect is mostly in reducing postprandial glycemia, there may be little need to use them in a patient who is NPO. 
 Patients with type 1 diabetes must continue basal insulin replacement preoperatively (0.2 to 0.3 U/kg/day of a long-acting insulin). 



 In patients with type 2 diabetes, oral agents pose certain safety risks and should be discontinued prior to surgery.
 Sulfonylureas may induce hypoglycemia in patients who are placed on NPO (“nothing by mouth”) orders and should be held in patients who are fasting. 
 Metformin can induce lactic acidosis if kidney function declines and should be withheld 1 to 2 days before planned surgery if a need for IV contrast is anticipated or the procedure could potentially lead to hemodynamic instability and reduced renal perfusion. 
 Thiazolidinediones may cause fluid retention that can complicate the postoperative period; they can be discontinued several days prior to a planned surgery. 









Pediatric Diabetes 2014: 15 (Suppl. 20): 224–231



Pediatric Diabetes 2014: 15 (Suppl. 20): 224–231



Pediatric Diabetes 2014: 15 (Suppl. 20): 224–231

































Link tra iperglicemia e outcomes sfavorevoli  
nel paziente diabetico ospedalizzato

Diabetes Care, volume 27, numero 2, Febbraio 2004
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Perioperative Response to Surgery 
and Anesthesia

• Fasting and volume depletion contribute to metabolic decompensation.
• Type I DM: Diabetic ketoacidosis may develop in the absence of severe hyperglycemia because of 

inadequate insulin availability during a time 
of increased demand

• Type 2 DM: Hyperglycemic hyperosmolar nonketoticstates 
• Infection
• Wound healing 
• Local and epidural anesthesia: minimal effect



From Vann MA. Perioperative management of ambulatory surgical patients with diabetesmellitus. Curr Opin Anaesthesiol 2009;22(6):718–24; with permission.












